
City Development Plan for Allahabad  Final Report 
 

 
 
 

  
210

Annex 1 
Consultation with Former Mayor & Corporators 

Mayor’s Residence, April 29, 2006 
Name of the Stakeholder Former Mayor: Mr. S.  K. Srivastava 

Former Coporators: Mr. K. Singh, Mr. S.S. Singh, Mr. 
S. Ali, Mr. Sd Azam, Mr. M. Sabir, Mr. Rambabu 
Agrahari, Mr. S. R. Ahmed, Mr. A. K. Gautam, Mr. B. 
Chaurasia, Mr. D. Kumar, Mrs. Shimla Devi, Mr. S. K. 
Gupta, Mr. Tasleemuddin, Mr. V. Vaishya 

Date of Discussion 29th April, 2006 
Time of Discussion 12.00 noon 
Discussion Team  Dr. Agha M.A. Siddiqui, Mr. IH Khan, Mrs. Anita 

Kapoor, Mr. Sandeep Singh and Mr. Prem Sagar. 
Discussion Agenda 

• Current Situation Analysis as regards city infrastructure 
[...]
Stakeholders
City level 

Stakeholders 
Community 

Representatives 
Consultants 

Mean 
Weight 

Aggregate 
Score 

Priority 

Prayag Old Age 
Home 

0 1 1 1 0.75 5 10 10 10 8.75 7 High 

Youth Hostel 1 1 1 1 1 10 10 10 10 10 10 High 

Hostel Facility for 
Boys & Girls 

1 1 1 1 1 10 10 5 10 8.75 9 High 

 
 



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
240

9. Environmental Aspects 
 

Sign Vector for Benefits Weight Assigned List of Projects 
Economic Social Environment 

& Quality of 
Life 

Urban 
Image 

Average 
State level 

Stakeholders
City level 

Stakeholders 
Community 

Representatives 
Consultants 

Mean 
Weight 

Aggregate 
Score 

Priority 

Plantation along 
select roads 

0 1 1 1 0.75 10 10 10 10 10 8 High 

Slaughter Houses 0 1 1 1 0.75 5 10 10 10 8.75 7 High 

Electric 
Crematorium 
improvement (2)/ 
provision (2) 

0 1 1 1 0.75 5 10 10 10 8.75 7 High 

Grave yard 
improvement/ 
augmentation (LS) 

0 1 1 1 0.75 5 10 10 10 8.75 7 High 

 



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
241

10. Basic Services for the Urban Poor 
 

Sign Vector for Benefits Weight Assigned List of Projects 
Economic Social Environment 

& Quality of 
Life 

Urban 
Image 

Average 
State level 

Stakeholders
City level 

Stakeholders 
Community 

Representatives 
Consultants 

Mean 
Weight 

Aggregate 
Score 

Priority 

In-Situ Development 

Water supply 1 1 1 1 1 5 10 10 5 7.5 8 High 
Sewerage & 
sanitation 

0 1 1 1 0.75 10 5 10 10 8.75 7 High 

Roads & transport 1 1 1 1 1 10 10 5 10 8.75 9 High 

Housing 1 1 1 1 1 10 10 10 10 10 10 High 

Awareness 
programs 

0 1 0 1 0.5 5 10 5 10 7.5 4 Medium 

Ex-situ Development 
Water supply 1 1 1 1 1 10 10 10 10 10 10 High 

Sewerage & 
sanitation 

0 1 1 1 0.75 10 5 10 10 8.75 7 High 

Roads & transport 1 1 1 1 1 5 10 10 10 8.75 9 High 

Housing 1 1 1 1 1 10 10 10 10 10 10 High 

Awareness 
programs 

0 1 1 1 0.75 10 5 5 10 7.5 6 Medium 



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
242

11. Institutional Reforms 
 

Sign Vector for Benefits Weight Assigned List of Projects 
Economic Social Environment 

& Quality of 
Life 

Urban 
Image 

Average 
State level 

Stakeholders
City level 

Stakeholders 
Community 

Representatives 
Consultants 

Mean 
Weight 

Aggregate 
Score 

Priority 

Construction of 
LVC 

1 1 0 1 0.75 10 10 10 10 10 8 High 

Infrastructure 
Setup 

0 1 0 1 0.5 10 10 5 10 8.75 5 Medium 

Consultancy 
service and design 

1 0 0 1 0.5 5 10 10 10 8.75 5 Medium 

System 
development 

1 1 0 1 0.75 10 10 10 10 10 8 High 

Capacity Building 1 1 0 1 0.75 10 10 0 10 7.5 8 High 

Operation & 
Maintenance of 
LVC 

1 1 1 1 1 5 10 5 10 7.5 10 High 

Property 
Estimanation 
Based on GIS 

1 1 0 1 0.75 10 10 10 10 10 8 High 

 



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
243

Annex 9 
Projects Proposed by JN for JNNURM  

 
Projects Identified for the Years 2006-09 

 
Projects Identified for the Years 2010-14  
S.N Description of Work Unit Qty. Rate Cost (Rs 

lakh) 
Renovation / Rehabilitation works     
Distribution System Km 20 4.00 80 1 
Tube Wells Nos 5 17 85 

 Sub total    165.00 
New Construction/ Facilities     
Construction of Intake well at Karelabagh 
for new treatment plant including all E/M 
works 

mld 75 12.5 937.50 

Construction of treatment plant at 
Karelabagh mld 60 14 840.00 

� Rising main Km 15 120 1800.00 

2 

� Storage / service reservoir mld 20 50 1000.00 

S.N Description of Work Unit Qty. Rate Cost (Rs 
lakh) 

Renovation / Rehabilitation works     
Distribution System Km 10 2.5 25 
Segregation of Khushroobagh water supply 
zone job - L.S. 35 

1 

Replacement of old pumps and motor mld 50 1.5 75 
 Total    135.00 

New Construction/ Facilities     
Construction of Intake well at Karelabagh 
with all required E/M works including power 
sub station 

mld 75 10 750 

800mm dia rising main Km 2x0.5 80 80 
Distribution system in Khushroobagh Civil 
Lines, Rasoolabagh and Mumfordganj 
water supply zones 

Km 90 6 540 

Construction of Tube Wells Nos 10 20 200 

40 
Construction of Booster Pump at 
Khushroobagh to improve the pressure if 
existing main: 
Rani Mandi Park ( 1500 KL CWR, 11.70m x 
7.5m pump house) 
Swaroop Rani Park ( 675 KL CWR, 11.70m 
x 7.5m pump house) 

 
 
Nos 
 
Nos 
 

 
 
1 
 
1 
 

 
 
40 
 
 
26 

26 

Constrcution of Risisng main booster 
station at Khushroobagh w/s zone (200 mm 
dia and 500 mm dia) 

Km 3 40 120 

2 

Storage. Services reservoirs mld 10 45 450 
 Sub total    2206 
 Grand total    2341.00 



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
244

� Distribution system Km 50 10 500.00 

� Construction of new booster station at 
Sulem Sarai ( 5000 KL CWR, 11.70m 
x 7.5 m pump house) 

Nos 1 300 300.00 

 

� Installation of new Tube Wells Nos  10  22.5 
 � Sub total    5602.5 
 � Grand total    5767.50 

 
Projects Identified for the Years 2015-19  

 
Projects Identified for the Years 2025-29  
S.N. Description of Work Unit Qty. Rate Cost (Rs lakh) 

Renovation / Rehabilitation works     
� Raw water pumping plants mld 50 2.50 125.00 
� Booster pumps mld 50 2.50 125.00 
� Distribution System Km  20 10.00 200..00 
� Reservoirs mld  10 20.00 200..00 

1 

� Tube Wells Nos 5 20.00 100.00 
 � Sub Total    750.00 

New Construction/ Facilities     
� Distribution System Km 30 20.0 600.00 2 
� Installation of new tube wells Nos 15 30.00 450.00 

 � Sub Total    1050.00 
 � Grand Total    1800.00 

S.N Description of Work Unit Qty. Rate Cost (Rs 
lakh) 

Renovation / Rehabilitation works     
� Raw water pumping plants mld 50 2.00 100.00 
� Rapid gravity filter of existing plant mld 50 2.00 100.00 

1 

� Settling tanks mld 50 2.00 100.00 
� Booster pumps mld  50 2.00 100.00 
� Distribution System Km 20 5.00 100..00 
� Tube Wells Nos 5 17.00 85.00 

2 

� Sub Total    585.00 
New Construction/ Facilities     
� Storage/ service reservoirs mld 30 55.00 1650.00 
� Distribution system Km 50 15.00 750.00 

 

� Installation of new tube wells Nos 10 25.00 250.00 
 � Sub Total    2650.00 
 � Grand Total    3235 



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
245

 
Projects Identified for the Years 2030-34  
S.N. Description of Work Unit Qty. Rate Cost (Rs 

lakh) 
Renovation / Rehabilitation works     
Raw water pumping plants mld 50 3.00 150.00 
Rapid gravity filter of existing plant mld 50 3.00 150.00 
Settling tank mld 50 3.00 150.00 
Booster pumps mld 50 3.00 150.00 
Distribution System Km  10 12.00 120.00 

1 

Tube Wells Nos 5 25.00 125.00 
 Sub Total    845.00 

New Construction/ Facilities     
Distribution System Km 20 22.00 440.00 2 
Installation of new tube wells Nos 15 32.50 487.55 

 Sub Total    927.55 
 Grand Total    1772.50 

Note: Break up of cost and project identified for the year 2020 to 2024 is missing from the report. 

Total Estimated Cost by JS for Water Supply to The City 
S.N. Year Anticipated cost 

1 2006 - 2009 2341.00 
2 2010 - 2014 5767.50 
3 2015 - 2019 3235.00 
4 2020 - 2024 4500.00 
5 2025 - 2029 1800.00 
6 2030 - 2034 1772.50 
 Sub Total 19416.00 
 Capacity building @1.5% 291.24 
 Centage @12.50% 2427.00 
 Total cost 22134.24 
 Say 226.34 crores  

Note: Land cost is not to be incorporated in this project, since the land is not to be 
provided under this project.  



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
246

Annex 10 
Break-Down of Costs of City Water Supply 

 

 
 

S.N. Description of Work Rate Cost (Lacs.) Remark 
Renovation/ Rehabilitation and reorganization 
works 

   

Distribution System, replacement of old, damaged 
and in adequate pipes by new one. Good 
conditioned, old pipe to be provided at the 
required places. 

Km 6000.00 50% of existing 
network 

Rising mains, replacement of old, damaged and in 
adequate pipes by new one Km 200.00 Existing R/M is 

very old. 
T.W No. 400.00 - 
Segregation and reorganization of water supply 
zone to be served by Khushroobagh. Job 100.00 As per the 

detailed design 
Replacement of old pumps and motor of 
Khushroobagh water supply zone  mld 100.00 Existing system 

is very old. 

Raw water pumping plants mld 350.00 Existing system 
is very old. 

Rapid gravity filter of existing plant, this includes 
repairing of system and the replacement of filter 
media also 

mld 250.00  

Water treatment plant (Settling tanks/ reservoir, 
clariflocculators etc.) mld 175.00  

Booster pumps, pipes and accessories as per 
design requirement.. mld  250.00  

1 

Total  Rs. 7825.00 
lacs.  

New Construction/ Facilities10    
Construction of Intake well at Karelabagh and 
Naini with all required E/M works including 
power sub station as per design. 

mld 1850.00 145 mld @ 
10.00 lac/mld. 

Construction of 130 mld water treatment plant at 
Karelabagh and nainias per the detailed design. mld 2240.00 145 mld @ 14.0 

lac/mld. 
Rising main, as per the detailed design. Km 100.00 - 
Distribution system in un served areas as per the 
detailed design.. Km 2650.00 - 

Construction of Tube Wells as per the 
requirements. Nos 100.00 - 

Construction of Booster Pumps as per the detailed 
design.. 

 
Nos 
 

300.00 - 

Storage reservoirs and pump houses as per the 
detailed design. 

 
Nos 4000.00 - 

Construction of rising main and booster station at 
Khushroobagh w/s zone as per the detailed design.  Km 50.00 - 

2 

 Sub total 11290.00 
 Grand total Rs. 19115.00 lacs. 
 Say Rs. 191.00 crores 



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
247

 Annex 11 
 

Sewerage and Sanitation Projects from JN 
 
Projects Identified by JN Under Ganga Action Plan 

S.N. Description Identification of Projects under GAP – I and II 

 

Gaughat Main 
Sewage Pumping 
Station 

Replacement of two Tees. 
Replacement of mechanical bar screen at main pumping 
station. 
Replacement of 5 number M.S. raising main (900mm dia) 
and 11 number of 700mm dia on the other side over old 
Yamuna Railway bridge along with pipes and flanges. 
All metal parts are needed to be replaces. 

Intermediate Pumping Station 
 Allapur  Cleaning of chocked sewer line near at Prayag Ghat 

Railway Station. 
 Mumfordganj Repair work of sluice gate installed at IPS. 

Maintenance of pump house 
 Daraganj Operation and maintenance of chocked sewer line at 

Daraganj Ghat. 
Replacement of M.S. grating. 
Repair of 24 nos. of manhole at Ghat 
Replacement of Gate of the sump well 

 Chachar Nala Replacement of sluice gates no 1 to 4 and O & M of sluice 
gate no 3 to 4. 
Replacement of M.S Grating at Chahar Nala and Dariyabad. 
Replacement of flapper, spindle road, head stock of 10 nos. 
of M.S. sluice gates. 
Replacement of M.S. sluice gates no 9 and 13. 

 Morigate Replacement and maintenance of IPS 
 Alopibagh Entire re- work of IPS structure need to be maintained 

Replacement of 27” M.S. sluice valve. 
 Naini 60 mld STP Construction of permanent structure of primary and 

secondary settling tanks, digester & thickener. 
Construction of permanent apron 
Replacement of old M.S. Cover of the inlet chamber at STP. 
Replacement of 21 nos sludge drying bed  filter media at 
STP 
Installation of 6mm gauge JASH type meshes for grit 
chamber. 

 Sewage by pass 
Channel 

Sewege treatment of Ghahar nala at Karelabagh  need to 
complete overhauling for Ardh Kumbh Mela for 2007. 
Re - establish the temporary arrangement fo sewage 
treatment at salori nala, Buxi Bundh nala and Allenganj nala 
for Ardh Kumbh Mela for 2007. 

 Silt Cleaning Establish mechanical cleaning device/ equipments for 
cleaning the silt from 23 tapping points nalas. 



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
248

 
Priority Projects by JN to be Covered under JNNURM  
S.N. Sewerage District Projects under JNNURM 

 SD – A 

Augmentation of Naini STP from 60 mld to 80 mld. 
Upgradation of digesters as a retrofitted to improve heat 
retention and temperature control. 
Upgradation of waste activated sludge lines and pump station 
will improve sludge settling in primary tank. 

 SD – B 

Augmentation Lukerganj Pumping Station as:  
Pump ( Initial Stage) – 6300 lpm of 13 m head, 3 nos 
      2160 lpm of 13 m head. 2 nos 
Allowable Capacity – 258 lps ( 50% de-rating) 
Pump ( Ultimate Stage) - 7200 lpm of 13 m head, 4 nos 
      3600 lpm of 13 m head. 3 nos 
Allowable Capacity - 440 lps (50% de-rating) 
Raising main – 700mm diameter, L = 30 
Addition sump capacity – 82 m3. 
Ghaghar Nala Pumping Station 
Augmentation of Pumping Station from 1640 lpm to: 
10800 lpm, 6 nos and 8400 lpm, 4 nos 

 SD – D 

Installation of new pumping station at Morigate Nala Sewage 
Pumping Station of capacity 7200 lpm, 6 nos and 5400 lpm, 4 
nos.  
Rising main – 600 mm diameter. 
Sump Capacity – 209m with 5 minutes retention period 
Installation additional 114 m3 of sump  at Alopibagh SPS to 
hold carrying capacity during ultimate peak flow 
Augmentation of Mumfordganj Pumping Station: 
Pumps (initial stage) – 12000 lpm, 6 nos 
           8400 lpm, 4 nos 
Pumps (ultimate stage) – 14400 lpm, 6 nos 
  10800 lpm, 4 nos 
Rising main – 900 mm diameter 
Sump Capacity  – 426 m3 ( 5 minutes retention time)     
Re-design of Rajapur STP 

 SD – E Conduct feasibility study of Sulem sarai STP at Kodara Nala 
and Ponghat Nala STP 

 SD – F Current stage, there is no sewer system in operation. Conduct 
feasibility study to develop new concept for STP 

 SD – G Re- design of existing temporary SPS. 

 Jhunsi Area 
New developments need to be monitored for future 
requirements. It recommends to conduct pre-feasibility study 
soon. 

 



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
249

Annex 12 
 

Sewerage and Sanitation Projects under JICA 
 
Priority of Projects under JICA Study 
District – A Priority 
Projects 
Rehabilitation of Gaughat MPS and Chachar nala SPS 
Rehabilitation of existing trunk sewers and installation of new trunk sewers 
Rehabilitation of Lukerganj SPS 
Construction of Ghaghar nala SPS 
Construction of Numaya Dahi STP 
Installation of new trunk sewers 
Installation of rising main to STP 
Rational 
District A includes the old city. It is densely populated and discharges the 
largest amount of raw sewage to the rivers. 
Further increase in sewage is expected as the population increases. 
Sewer network has been well developed in this District. 
Most of sewage in this area has been collected and conveyed to Gaughat MPS 
but flow in excess of capacity at Naini STP is discharged to Yamuna River. 
Early reduction of 20 mld sewage discharged to the river is achieved by 
augmentation of Naini STP. 
Catchment area of Lukerganj SPS is also densely populated and sewage from 
this area drains into District D. 
The sewage flow in this area should be separated from District D to reduce the 
load on Gaughat 
MPS and Naini STP. 

AAAA 

 

District – B Priority 
Projects 
Rehabilitation of Alopibagh PS 
Upgrading pumping stations, Morigate, Mumfordganj, Allahpur, Daraganj 
Rehabilitation/replacement of existing trunk sewers and installation of new 
trunk sewers and rising mains 
Rational 
District is densely populated area and sewage flows into District A. 
The sewage flow in this area should be separated from District A to reduce the 
load of Naini STP. 

AAA 

 
District – C Priority 
Projects 
Construction of Rajapur nala tapping facility and SPS 
Installation of new trunk sewers 
Rational 
The population density is lower than that of the catchment area of Alopibagh 
SPS and the sewage amount is also small. The priority of installation of truck 
sewers is low.  

AB 

 
 

District – D Priority 



City Development Plan for Allahabad  Final Report 
 

 
 
 

  
250

Projects 
Construction of Kodara STP and tapping facility 
Construction of Ponghat STP and tapping facility 
Rational 
Nalas in this district contribute significant pollutant load to Ganga river 
This area is developing quickly. 

AA 

 

District – E Priority 
Projects 
Augmentation of Naini STP from 60 to 80 mld 